
®

9.0L Gaseous Engine (G26)
Parts Manual

For
Generators

SAVE THIS MANUAL FOR FUTURE REFERENCE



ii 9.0L Gaseous Engine Parts Manual

(000393a)

WARNING
CANCER AND REPRODUCTIVE HARM

www.P65Warnings.ca.gov.

The information in this manual is known to be accurate as of the date of release shown on the 
cover. However, engineering changes can occur without notice. To obtain the proper parts, be sure 
to use the serial number of the unit being serviced when ordering from this manual. Always refer to 
any part notes and changes before ordering. All other parts not shown in the manual can be found 
on Generac’s exploded view drawings at www.generac.com or by contacting your local autho-
rized dealer.



Table of Contents

9.0L Gaseous Engine Parts Manual iii

 Service Parts
Engine Information .................................................1
Common Replacement Parts .................................1
Engine Identification ...............................................1
Engine Block ...........................................................2
Cranktrain ................................................................3
Piston and Connecting Rod ...................................4
Oil System ...............................................................5
Cylinder Head ..........................................................6
Valvetrain .................................................................7

Cooling System .......................................................9
Intake System ........................................................10
Ignition System .....................................................11
Covers and Trim ...................................................13
Engine Data Labels ...............................................14
Front End Accessory Drive (FEAD) ....................15
Exhaust Manifold ..................................................17
Flywheel and Starter .............................................18



iv 9.0L Gaseous Engine Parts Manual

This page intentionally left blank.



9.0L Gaseous Engine Parts Manual 1

Section 1: Service Parts
Engine Information

NOTE: Grayed out parts, parts without item numbers, and parts marked “REFERENCE ONLY” will not be supplied.

Common Replacement Parts

Engine Identification
The engine identification tag is located on the left side of the engine. The left and right sides are determined by viewing 
the engine from the flywheel end.

ENGINE SIZE: 9.0 Liter FUEL:
Natural Gas

Liquid Propane
Propane Vapor

Generac (G26) ENGINE P/N:

0L2475
0L2475A

A0000205573
10000030518

Part Number Description
0H6989 Water Pump
0K7723 Water Pump Gasket
10000013912 Thermostat 90 °C
10000023392 Thermostat Gasket
10000016844 Spark Plug
10000033987 Spark Plug Wire Set
10000013438 Engine Oil Filter
10000008356 Serpentine Drive Belt
10000009735 DC Alternator
0F5419 Air Filter (Round)
0F1922 Air Filter (Cylindrical)

SERIAL NO.:

DATE:

PART NO.: REV.

®

004768



Service Parts

2 9.0L Gaseous Engine Parts Manual

Engine Block

Item Part Number Description Qty.
1 A0000108485 ENGINE BLOCK FINAL ASSY G9.0L 1

1.1 A0000082983 ENGINE BLOCK CAP ASSY G9.0L TD 1
1.2 10000018219 BUSHING CAMSHAFT 1
1.3 10000022297 PLUG CORE 45MM 8
1.4 G061012 PLUG STD PIPE 1/8 SOCKET HEAD 3
1.5 10000001255 PLUG PIPE 1/4 NPT RECESSED HEX W/HOLE 2
1.6 10000004160 DOWEL PIN 1/4” X .625” 4
1.7 10000004248 DOWEL PIN 5/8” X 1.5” 2
1.8 0H6959 PLUG, PIPE 1/4” NPT INTERNAL SQUARE 6
1.9 0H6963 PLUG, PIPE, 3/8 NPT SQR SOCKET 5
1.10 0H6997 O-RING 9/16 X 3/4 X 3/32 1
1.11 0H7006 ADAPTER OIL FILTER 1
1.12 0H7008 VALVE, OIL BY-PASS 2
1.13 0H7073 PIN CYL HEAD 8/9L G26 4
1.14 A0000316184 PLUG 56MM 1

1.1

1.2

003763

1.3

1.3

1.3

1.4

1.5
1.6

1.7

1.8

1.9

1.10

1.11

1.13

1.14
1

1.12

1.9

1.7

1.12

1.9

1.6

1.6 1.8

1.13
1.13

1.13



Service Parts

9.0L Gaseous Engine Parts Manual 3

Cranktrain

Item Part Number Description Qty.
1 0H6993 KEY, CRANKSHAFT 8/9L G18 1
2 0H6995 MAIN BEARING SET STD 8/9L G26 1
3 10000001882 CRANKSHAFT G9.0L MACH 1
4 0L6544 DOWEL PIN M11.14 X 20.65MM 1
5 10000003175 SEAL REAR MAIN 1

2

5

3

2

2

2

4

1

003764



Service Parts

4 9.0L Gaseous Engine Parts Manual

Piston and Connecting Rod

Item Part Number Description Qty.
1 0J5079 BEARING, CONNECTING ROD NARROW 8
2 10000002205 CONNECTING ROD G9.0L ASSEMBLY 8
3 10000018229 PISTON 114.16 ASSEMBLY 8

3

2 1

003765



Service Parts

9.0L Gaseous Engine Parts Manual 5

Oil System

Item Part Number Description Qty.
1 0H7018 SCREW HHC 7/16-14 X 2 1/2 BO 1
2 0K7840 ASSY, OIL PAN 11 QRT G9.0L 1
3 0K7768 WELDMENT, DIPSTICK TUBE G9.0L 1
4 0K9248 OIL PUMP EXTENDED PICKUP G9.0L 1
5 0H6900 DRIVE SHAFT, OIL PUMP 1
6 0H7027 SCREW HHFC 5/16” X 18 20
7 0H6963 PLUG STD PIPE 3/8 SQUARE SKT 5
8 0H7019 GASKET, OIL PAN 8/9L G26 1
9 0H6859R ASSY DIPSTICK G9.0L 1

2

1

3

4

5

6

7

8

9

003766



Service Parts

6 9.0L Gaseous Engine Parts Manual

Cylinder Head

Item Part Number Description Qty.
1 A0000955634 ASSY HEAD W VALVES G9.0L SERVICE 2

1.1 0H7060 VALVE KEEPER 8/9L G26 32
1.2 0H7061 SPRING SEAT 16
1.3 0H7063 RETAINER VALVE SPRING 8/9L G26 16
1.4 0H7064 SPRING VALVE 16
1.5 10000035521 CYL HEAD ASSY G9.0L 2
1.6 0K8382 SEAL VALVE G9.0L 16
1.7 10000002125 VALVE – INTAKE 8
1.8 10000002127 VALVE – EXHAUST 8
2 0H7069 BOLT HHFN 7/16-14 X 103.1 MM 28
3 0H7070 BOLT HHFN 7/16-14 X 52.3MM 8
4 0K9008 PLUG, FREEZE DOMED 1 1/4 2
5 0K7142 GASKET CYL HEAD G9.0L 2

2

1.5

3

4

5

1.1
1.3

1.4

1.6

1.2

1.7

1.8

1
5

4
2

1.5

1.1
1.3

1.4

1.6

1.2

003767



Service Parts

9.0L Gaseous Engine Parts Manual 7

Valvetrain

011320

1

2

3
4

5

6

7

8

9

10

11

12

13

14

15

16

17



Service Parts

8 9.0L Gaseous Engine Parts Manual

Item Part Number Description Qty.
1 0H7033 SPROCKET CRANKSHAFT NO RELUCTOR 8
2 0H6974 TIMING CHAIN 1
3 10000035695 PLATE PUSHROD GUIDE 8
4 0L4273 PUSHROD EXHAUST 8
5 10000005132 GUIDE VALVE LIFTER 8
6 10000002210 SPROCKET CAMSHAFT G9.0L 1
7 10000031707 CAMSHAFT ASSY G9.0L N/A 1
8 0K4057 ROCKER ARM 16
9 0K7983 LIFTER, VALVE ROLLER G9.0L 16
10 0H7027 SCREW HHFC 5/16-18 X.625” 4
11 10000022910 SCREW HHC 5/16-18 X 3/4 3
12 10000041886 STUD ROCKER BALL 9L INT 8
13 0H6554 SPYDER GUIDE PLATE, APS ENGINE 1
14 0L4272 PUSHROD, INTAKE G9.0L 8
15 10000012688 SCREW BHCS-T27 1/4-20 X 0.5 2
16 0H6888 CAM RETAINER PLATE 1
17 10000041862 STUD ROCKER BALL 9L EXH 8



Service Parts

9.0L Gaseous Engine Parts Manual 9

Cooling System

Item Part Number Description Qty.
1 10000003629 BARBED EL 45 DEG 1/2 NPT X 3/4 1
2 0H6989 WATER PUMP, APS ENGINE 1
3 048031H CLAMP HOSE BAND 1.0 2
4 10000007644 SCREW HHFC 3/8-16 X 2.0” 8
5 0K7723 GASKET, WATER PUMP G9.0L 4
6 G047527 BARBED STR 1/2NPT X 3/4 1
7 0K7664 CROSSOVER, COOLANT G9.0L 1
8 0K9060 HOSE, COOLANT BY-PASS G9.0L 1
9 0L3630 PLUG PIPE 1/2-14 NPT INT SQU 1
10 0E0502 TEMPERATURE SENDER DELPHI 1
11 10000013912 THERMOSTAT 90 °C 1
12 10000023392 GASKET THERMOSTAT 46MM 1
13 10000013904 HOUSING THERMOSTAT 1
14 G077703 SCREW HHFS 3/8 X 1 ZP 2

1
2

4

5

6

7

8

9

10

11

12

13

14

3

3

4

5

003769



Service Parts

10 9.0L Gaseous Engine Parts Manual

Intake System

Item Part Number Description Qty.
1 10000018176 ASSY INTAKE MANIFOLD G9.0L 1
2 10000004208 GASKET BLOCK TO INTAKE FRONT/REAR G9.0L 2
3 10000007644 SCREW HHFC 3/8-16 X 2.25 12
4 0K7143 GASKET INTAKE G9.0L 2

1

2

3

4 4

003770



Service Parts

9.0L Gaseous Engine Parts Manual 11

Ignition System

003772

1

2

3

4

5

6

7

8

9

10

11
12

13

14

15

16

7



Service Parts

12 9.0L Gaseous Engine Parts Manual

Item Part Number Description Qty.
1 G070264 WASHER FLAT M10 1
2 10000000966 DISTRIBUTOR G9.0L NO VACUUM ADVANCE 1
3 10000016844 SPARK PLUG 8
4 10000033412 ST03 BRACKET SPARK PLUG WIRE TOP 1
5 10000033987 WIRESET SPARK PLUG CARBON CORE 1
6 10000034375 GASKET DISTRIBUTOR 46MM 1
7 0H4957 SCREW HHFCS M8-1.25 X 10 C8.8 4
8 G023152 SCREW HHC 3/8-16 X 3/4 G5 1
9 0J7832 SHIELD SPARK PLUG WIRE 8
10 0K1110 TAMPER EVIDENT SCREW COVER 1
11 0K2638 BRACKET, DISTRIBUTOR CLAMP 1
12 A0000479659 ST03 BRACKET SPARK PLUG WIRE RIGHT G9.0L 1
13 A0000479660 ST03 BRACKET SPARK PLUG WIRE LEFT G9.0L 1
14 A0000479661 ST03 BRACKET SPARK PLUG WIRE BACK G9.0L 1
15 10000005007 SCREW HHFC 7/16-14 X 0.75 1
16 10000035963 SCREW HHFC 3/8-16 X .625 G5 1
17 A0000958506 DISTRIBUTOR CAP G9.0L (NOT SHOWN) 1
18 A0000958507 DISTRIBUTOR ROTOR G9.0L (NOT SHOWN) 1



Service Parts

9.0L Gaseous Engine Parts Manual 13

Covers and Trim

Item Part Number Description Qty.
1 10000013438 FILTER OIL BRANDED 1
2 10000003182 SEAL FRONT MAIN 1
3 10000004790 HARMONIC DAMPER, CSHAFT 1
4 10000004993 TIMING COVER MACHINED 1
5 10000005033 CAP ASSY OIL FILL M33 2
6 10000006975 SCREW HHFS 1/4-20 X 1” ZP 20
7 0H6992 GASKET TIMING COVER 8/9L G26 1
8 0H7039 WASHER FLAT M13 X 24 1
9 0H7041 SCREW HHFC 1/2” X 20 1
10 0H7068 SCREW HHFC 7/16” X 14 4
11 0K8381 GASKET VALVE COVER 2
12 0K9422 LIFTING EYE 2
13 0K9450A COVER, VALVE, ASSY., W/O LOGO 2
14 0K9450 COVER, VALVE, ASSY. 2
15 0L4456 GROMMET, VALVE COVER 2

NOTE: Engine will receive item 14 if branded, or item 13 if unbranded.

1

3

4

5

7

9

11

2

6

10

12

14

8

003773

15

13



Service Parts

14 9.0L Gaseous Engine Parts Manual

Engine Data Labels

Item Part Number Description Qty.
1 10000012621 DECAL REFER TO OWNERS MANUAL 2
2 10000032680 DATA PLATE ENGINE BLANK 1

1

2

004769



Service Parts

9.0L Gaseous Engine Parts Manual 15

Front End Accessory Drive (FEAD)

1
2

4

8

11

16

17

18

10

9

6

15

13

5

004727

19

7

3
12

8

14



Service Parts

16 9.0L Gaseous Engine Parts Manual

Item Part Number Description Qty.
1 022145 WASHER FLAT 5/16-M8 STEEL ZINC 4
2 022222 SCREW HHC 5/16-24 X 1-1/2 G5 4
3 050190 WASHER FLAT .344ID X 1.0OD STEEL 1
4 10000004967 SCREW HHFC M10-1.5 X 25 G8.8 4
5 10000007925 IDLER FRONT END DRIVE 1
6 10000007968 BRACKET ALTERNATOR MACH 1
7 10000008356 BELT SERPENTINE 48.19 IN 1
8 10000009119 SCREW HHFS 7/16-14 X 1.50 2
9 10000009735 ALTERNATOR DC 35A WITH PULLEY 1
10 10000010776 TENSIONER BELT FRONT END DRIVE 1
11 10000011006 SCREW HHFC M10-1.5 X 90 C8.8 1
12 10000011015 SCREW HHFC M10-1.5 X 45 C8.8 1
13 10000011040 SCREW HHFC M8-1.25 X 25 C8.8 1
14 10000011049 SCREW HHFC M8-1.25 X 40 C8.8 1
15 10000011089 SCREW HHFC 3/8-24 X 1.50 G8 3
16 10000014442 FAN SPACER 39MM 1
17 10000022879 FAN COOLING 22” CURVED 10 BLADE LH 1
18 0H8809 PULLEY, 9.0L G18 WATERPUMP 1
19 0J4829 CRANKSHAFT PULLEY ASSEMBLY 1



Service Parts

9.0L Gaseous Engine Parts Manual 17

Exhaust Manifold

Item Part Number Description Qty.
1 G070005 WASHER LOCK M6 SS 12
2 G070007 WASHER FLAT M6 SS 12
3 G080826 SCREW HHC M6-1.0 X 12 SS 12
4 0H7384 MANIFOLD EXHAUST MACHINED 1
5 0H7385 MANIFOLD EXHAUST MACHINED 1
6 0H7392 APS ENGINE, EXHAUST GASKET 2
7 0J8394 HEAT SHIELD LH GN80L/GN90L 1
8 0J8395 HEAT SHIELD RH GN80L/GN90L 1
9 0K0557 SCREW SHC 3/8-16 X I SS 16

12

5

6

7

8

9

3

4

3 21

2

1

2
1

3

2
1
3

2
1
3

2
1
3 9

6

3
2
1
3

2
1
3

2
1
3

2
1
3

2
1
3

9

004705



Service Parts

18 9.0L Gaseous Engine Parts Manual

Flywheel and Starter

Item Part Number Description Qty.
1 G049226 WASHER LOCK M5 1
2 G051716 NUT HEX M5-0.8 G8 CLEAR ZINC 1
3 10000007656 SCREW HHFS 3/8-16 X 3.00” 6
4 10000014478 SCREW HHC 3/8 - 16 X 110 DOUBLE KNURL 2
5 059056A STARTER 5.7L/7.4L GM 1
6 0H6999 SCREW HHFC 7/16-20 X I SHORT HEAD 6
7 0H7859 HOUSING, FLYWHEEL 1
8 0L3836 FLYWHEEL, G9.0L 1

1

2

4

5

6

7

8

3

3

3

004706





Part No. 10000004267 Rev. C   03/19/2021
©2021 Generac Power Systems, Inc.
All rights reserved.
Specifications are subject to change without notice.
No reproduction allowed in any form without prior written 
consent from Generac Power Systems, Inc.

Generac Power Systems, Inc.
S45 W29290 Hwy. 59
Waukesha, WI 53189

1-888-GENERAC (1-888-436-3722)
www.generac.com

®

http://www.generac.com
http://www.generac.com

	9.0L Gaseous Engine (G26) Parts Manual
	Table of Contents
	Engine Information
	Common Replacement Parts
	Engine Identification
	Engine Block
	Cranktrain
	Piston and Connecting Rod
	Oil System
	Cylinder Head
	Valvetrain
	Cooling System
	Intake System
	Ignition System
	Covers and Trim
	Engine Data Labels
	Front End Accessory Drive (FEAD)
	Exhaust Manifold
	Flywheel and Starter


